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Notes for using this parts book

. Parts are subject to changes in design without prior notice.

. This book was prepared based on information available in July 2015.

. Parts supplied as complete assembilies are circled by a dotted line.

- The part which has the symbol "+" on its number (REF.NO) in the figure differs

depending on the specification. For details, refer to the parts list.
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A1. E{KBE{% / Machine body

REF.NO CODE QTY m NAME OF PARTS RM
1 SA4596001 1|13 Lst>20-15 RUBBER CAP 20-15

2 104821001 3|3 Lt105 RUBBER CAP, 10.5

3 S20164001 1|3 Lt13 RUBBER CAP, 13

4 S20164001 1|3 Lt13 RUBBER CAP, 13

5 104450101 2|3 Lt RUBBER CAP, 8

6 117936001 [T Lt94 RUBBER CAP, 9.4

7 S44010001 2|3 Lt115 RUBBER CAP, 11.5

8 150592001 1|53 Lt16 RUBBER CAP, 16

9 104449001 1|3 Lstz>155 RUBBER CAP, 15.5

10 SA8548101 1| NyRAN-T L BED COVER

11 SA4600102 1N|AA5 FACE PLATE

12 104449001 1|5 Lstz>155 RUBBER CAP, 15.5

13 SA4601001 1NAVA By F F-PLATE PACKING

14 062061016 3|F~26X10 SCREW PAN M6X10

15 SA4603102 1AFHTHIN- SHUTTLE RACE COVER

16 SA6272001 1A FH<H/N-TU9D SHUTTLE RACE COVER HOOK D
17 004300513 2|+¥3323X5 SCREW, FLAT M3X5

18 SA3264101 HEEravis NUT PLATE

19 SA6207001 1 FIAVNY HINGE

20 062300506 4[7F~33X5 SCREW PAN M3X5

21 021300103 212+ YRS NUT, 1 M3

22 SA3200102 1 TVEVRAN- THREAD TAKE-UP COVER

23 062401016 1(F~34X10 SCREW PAN M4X10

24 SA4604101 NHAV T IhN- STEPPING COVER

25 SA3306001 NEURDT-3 SHOULDER SCREW,7-3

26 120265002 1N FINRHTHR SPRING WASHER

27 S07350002 RS WASHER PLAIN

28 SB5978001 1|YTIRIMS GRIP SCREW M5

29 SA8679001 N4 A-H-F FINGER GUARD

30 SB2456001 2|EFYHRF 135 WASHER PLAIN 3.5

31 SA8670001 41093y CUSHION

32 SA8680101 8|H7- SPACER

33 0A5402005 8[+F+~R+H324X20DB SCREW PAN (S/P WASHER) M4X20
34 SA8880001 ROV L RUBBER CUSHION

35 SA8680101 2|h35- SPACER

36 0A5402005 2+ _H324X20DB SCREW PAN (S/P WASHER) M4X20
37 SA8549001 1o THH LN SUPPORT LEVER

38 SA8550001 N THHILN-DF SUPPORT LEVER SHAFT

39 012060636 1177 ES6X6 SET SCREW SOCKET (FT) M6X6
40 SA8551001 1N THHIL/N-/\R TOSHON SPRING

41 SA8552001 2 EAY =Ryl s OIL PAN

42 0A5401006 4|+F~_HH24X10DB SCREW PAN (S/P WASHER) M4X10
43 SB6001101 1 E—5hN— MOTOR COVER

44 062061616 2|F~36X16 SCREW PAN M6X16

45 SA8816101 1) hN-0=2 REAR COVER ASSY

46 0A5401006 16|+F 4 934X10DB SCREW PAN (S/P WASHER) M4X10
47 SA8555101 111 5/3-FR REAR COVER

48 0A5401006 3[+F_H9=4X10DB SCREW PAN (S/P WASHER) M4X10
49 SA8556101 1|1 H/ \-FL REAR COVER

50 0A5401006 3[+F Y 9=4X10DB SCREW PAN (S/P WASHER) M4X10
51 SA8557101 1|XE-52-H/\- XMOTOR COVER

52 0A5401006 4|+F~_HH24X10DB SCREW PAN (S/P WASHER) M4X10
53 SA9957002 4|7-=29<-Y INJURY MARK

54 SA9826001 1N Fao43R)L LABEL CAUTION

55 S37060001 5|7-RA<-% LABEL, GROUNDING

56 SA9957001 2(0—=vT<—2 INJURY MARK

57 012500536 17F7EZ 5%5 SET SCREW SOCKET (FT) M5X5
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A2. E{&B9{% / Machine body

< BAS-341H >

< BAS-342H >
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A2. £ {ABE{% / Machine body

REF.NO CODE QTY mm NAME OF PARTS RM
<BAS-341H> <BAS-341H>

1 SB6406001 UAVEELPEEE AUXILIARY PLATE

2 SA8560001 18| AR 4X12 SCREW M4X12

3 SA4677101 12|7RPaq149viay AUXILIARY PLATE CUSHION

4 021400206 18|22 aFvh4 NUT 2 M4

5 SA4676201 2\Roa(152I 37 vk AUXILIARY PLATE BRACKET

6 SB6407001 1R3443 57yl AUXILIARY PLATE BRACKET L

7 SB6408001 1 ROa1442T37vhR AUXILIARY PLATE BRACKET R

8 SA8563001 N RO318T 3y M AUXILIARY PLATE BRACKET M

9 S55481001 2|7 FHRILEH24X12 BOLT SOCKET (S/P WASHER)M4X12

10 SA8564001 2(R2a4427ZrvB AUXILIARY PLATE BRACKET B

11 SA8672001 2| Rkaq49vyiarB AUXILIARY PLATE CUSHION B

12 SA8879001 1|~1J L1540 TRIMS L540

13 S42446001 14| 7 FHRILEFO26X14 BOLT SOCKET (S/P WASHER)M6X14
<BAS-342H> <BAS-342H>

14 SB6003001 HAVEELEEE AUXILIARY PLATE

15 SA8560001 18| AR 4X12 SCREW M4X12

16 SA4677101 12| Raq2ovay AUXILIARY PLATE CUSHION

17 021400206 18|12 a7 vh4 NUT 2 M4

18 SA4676201 2\Roaq15I 37 vk AUXILIARY PLATE BRACKET

19 SA8561101 1N ROa12T 379y AUXILIARY PLATE BRACKET L

20 SA8562101 1N ROa148T 37 vhR AUXILIARY PLATE BRACKET R

21 SA8563001 NRO3a(2T 37y M AUXILIARY PLATE BRACKET M

22 S55481001 2(7FRILMF24X12 BOLT SOCKET (S/P WASHER)M4X12

23 SA8564001 2(R2a44TZrvB AUXILIARY PLATE BRACKET B

24 SA8672001 2| k¥aq4yviarB AUXILIARY PLATE CUSHION B

25 SA8879001 1{r'J LsL540 TRIMS L540

26 S42446001 14| 7 FRILMFU26X14 BOLT SOCKET (S/P WASHER)M6X14
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A3. E4&B9{% / Machine body
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A3. E{ABi{% / Machine body

REF.NO CODE QTY mf NAME OF PARTS RM
1 SA8668001 2|k T7EDTDY HINGE SHAFT

2 012060636 2|77 EZ6X6 SET SCREW SOCKET (FT) M6X6
3 SA8665201 N7 I 20703 OIL PAN ASSY

4 032361306 4|+2<)LES35X13 WOOD SCREW ROUND 2 M3.5X13
5 SA8667001 2|3 LTy RUBBER BUSH

6 SA8669101 2Oy YT HINGE HOLDER

7 018088036 4|7 F R IL8X80 BOLT SOCKET M8X80

8 028080246 4|\ $2-8 WASHER SPRING 2-8

9 213650001 4(772.3X8.5X38ST WASHER 2.3X8.5X38ST

10 SA8550001 N2 THHILN-D9 SUPPORT LEVER SHAFT

11 012060636 2|7 EZ6X6 SET SCREW SOCKET (FT) M6X6
12 SA8671101 N2 TS THA SUPPORT LEVER BASE

13 018088036 2(7F+RILE8X80 BOLT SOCKET M8X80

14 028080246 4|\ $2-8 WASHER SPRING 2-8

15 213650001 2(772.3X8.5X38ST WASHER 2.3X8.5X38ST

16 SA8673101 NARRT)oTHHIL HOLDER ABSORBER L

17 SA8674101 NHAHRRT) T HHIR HOLDER ABSORBER R

18 SA3387001 4|7 FHRILF6XT5 BOLT SOCKET M6X75

19 213650001 4(772.3X8.5X38ST WASHER 2.3X8.5X38ST

20 028060246 4|\ HT$2-6 WASHER SPRING 2-6

21 021060106 412 vk6 NUT 1 M6

22 SA5251001 1[AR-H SPACER

23 018064031 1|7 FRILF6X40 BOLT SOCKET M6X40

24 021060106 1122+ vhk6 NUT 1 M6

25 SA4847001 NHRRT) G290 SHAFT U

26 012060636 1177 ES6X6 SET SCREW SOCKET (FT) M6X6
27 S17974101 NHRRT2T29D SHAFTD

28 S17975200 2|GSUIhT- SHAFT COLLAR GAS

29 SB2356001 2|5 AR a w8 WASHER PLAIN S 8

30 048060342 2|FATJEG RETAINING RING E6

31 SA8675201 NHRRT) T SHOCK ABSORBER GAS

32 114486002 HRIAAZ—%4 OILER
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B. ki - §+#EB8{% / Upper shaft and needle bar mechanism
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B. L& - £# &% / Upper shaft and needle bar mechanism

REF.NO CODE QTY mm NAME OF PARTS RM
1 SA8565201 12990 UPPER SHUFT

2 SA3499001 117> Yk92 CRANK ROD ASSY

3 018501636 2(7FHRILREX16 BOLT SOCKET M5X16

4 SA4172001 1N=-FILRT7IYLT &R NEEDLE BEARING BLUE

4 SA4173001 N=-FILRTYL T B NEEDLE BEARING BLACK

4 SA4174001 N=Z-FILRTYLT k& NEEDLE BEARING GRAY

4 SA4175001 N=-FILRTYL T & NEEDLE BEARING YELLOW

5 SA3206001 AT T TV BALL BEARING BUSH

6 SA4179001 11222 %77/76904DDUNR BALL BEARING 6904DDUNR

7 SA4180001 1|12<<9/76904DDU BALL BEARING 6904DDU

8 S$23651001 2|7 FES6X67RY A SET SCREW SOCKET (FT) M6X6
9 SA3206001 AT T TV BALL BEARING BUSH

10 SA4177001 1|12<<%77/76004DDUNR BALL BEARING 6004DDUNR

11 523651001 2(7FES6X67RY A SET SCREW SOCKET (FT) M6X6
12 SA4608101 1|Y*¥TG JOINT G

13 SA4178001 1|12<<9/76204DDUNR BALL BEARING 6204DDUNR

14 S$23651001 4|7 FES6X67RY A SET SCREW SOCKET (FT) M6X6
15 525235001 1| ARS8 SCREW M8

16 SA4609101 NIITAO529G THREAD TAKE-UP CRANK G

17 523651001 4|7 FES6X67RY A SET SCREW SOCKET (FT) M6X6
18 110367001 kS WASHER, PLAIN SPECIAL 8

19 SA6182001 NAN)RILUAUFKIZ THREAD TAKE-UP LEVER FK SET
20 SA2958001 1| HS1T5X6 SCREW FLAT M5X6

21 012500536 117+ EZ5X5 SET SCREW SOCKET (FT) M5X5
22 062400816 1|1+ ~24X8 SCREW PAN M4X8

23 145465001 1|2 ART357L SCREW, SM3.57-40X6 L

24 012060636 2|7 ES6X6 SET SCREW SOCKET (FT) M6X6
25 142211001 1|1hoax SLIDE BLOCK

26 SA3528001 1\hoa<w7>+4B SLIDE BLOCK GUIDE

27 018401636 2(7FRILR4X16 BOLT SOCKET M4X16

28 SA4622001 1|/\)R™D NEEDLE BAR

29 144458001 T EYFRART3 57 SET SCREW SM3.57-40X4.5

30 SA4666001 1|/ \)R2 A% JLUK NEEDLE BAR BUSH UK

31 SA3224001 AR AZ)LD NEEDLE BARBUSHD

32 145646019 1|22 2/\1)DPX17 NEEDLE, DPX17

33 012060536 1|7 EZ6X5 SET SCREW, SOCKET (FT) M6X5
34 S38713100 177> FAN

35 062400816 3|F~04x8 SCREW PAN M4X8

36 SB4500001 1FT—)FT7R PULLEY GEARR

37 012500536 2|77 EZ5X5 SET SCREW SOCKET (FT) M5X5
38 SB4270001 1|7-1)F+vL PULLEY GEARL

39 012500536 2|77 EZ5X5 SET SCREW SOCKET (FT) M5X5
40 SB1038001 1F-JA%)L PULLEY BUSH

41 048280142 kAT 2935028 RETAINING RING EXTERNAL C28
42 SB2097001 U PAIP PULLEY SHAFT

43 047402042 2(RT)UTEVAWS PIN SPRING ROLL AW4

44 SB1041001 UPAVIASS PULLEY SPRING

45 SB0910201 117-1 PULLEY

46 SB1040001 1NT-)x=o SCREW

47 018501636 4|7 FHRILE5X16 BOLT SOCKET M5X16

48 SA4797101 NA=FIED) Y DRIVING WHEEL B-WINDER

49 523651001 2(7FES6X67RY A SET SCREW SOCKET (FT) M6X6
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C1. 1% B§{% / Feed mechanism

< BAS-341H >

< BAS-342H >
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C1. 1% Y) B81% / Feed mechanism

REF.NO CODE QTY mm NAME OF PARTS RM

1 SA8566001 2|X-LMAAKF X-LM GUIDE F

2 018400836 22| 7R ILh4x8 BOLT SOCKET M4Xx8

3 018300536 16| 7 F7RJL3X5 BOLT SOCKET M3X5
<BAS-341H> <BAS-341H>

4+ SB6450001 2(V=FHAF12X270 LINEAR GUIDE 12X270
<BAS-342H> <BAS-342H>

4+ SA8568001 2|Y-LMA A RF Y-LM GUIDE F

5 018400836 12| 7FRILH4X8 BOLT SOCKET M4X8

6 SA8569101 1NYR-ZALE9= BASE PLATE Y ASSY

7 018300536 16| 7 F7RJLF3X5 BOLT SOCKET M3X5

8 SA8571001 1|X-LMA AR X-LM GUIDE R

9 018301036 147 FHRILE3X10 BOLT SOCKET M3X10

10 SA8819001 1WY7-LY= Y-ARM ASSY

11 018401236 8|7+ ILR4X12 BOLT SOCKET M4X12

12 SA8574001 2|Y-LMA AR Y-LM GUIDE R

13 018501236 12| 7FHRILF5X12 BOLT SOCKET M5X12

14 SA8575001 NYIZFHARHH IR Y-LM GUIDE BRACKET R

15 SA8576001 NY)ZF7HARHHIL Y-LM GUIDE BRACKET L

16 018066036 6|7+ IL6X60 BOLT SOCKET M6X60

17 SA8590001 1NNV TA4E BELT HOLDER

18 018401036 4|7 FRILE4X10 BOLT SOCKET M4X10

19 SA8590001 PALaY 9 o e o £ BELT HOLDER

20 S55481001 87 FHILEHI24X12 BOLT SOCKET (S/P WASHER)M4X12
<BAS-341H> <BAS-341H>

21+ SB6411001 2aT74H/N- FIXATION COVER

22 SA3538001 14|32 AR 4X8 SCREW,M4X8

23+ SB6403001 2|H/83—L—JLR COVERRAILR

24+ SB6404001 2|h/\—L—)LL COVERRAILL

25 018400836 20|7F R ILR4X8 BOLT SOCKET M4X8
<BAS-342H> <BAS-342H>

21+ SA8608001 2(3TA4H\- FIXATION

22 SA3538001 14|32 AR 4X8 SCREW,M4X8

23+ SB6229001 2|h/\—L—IJLR COVERRAILR

24+ SB6230001 2|h/8—L—JLL COVERRAILL

25 018400836 20|7 R ILh4xs BOLT SOCKET M4X8

26 SB6902001 1 OFh/\—RU= INSIDE COVER R ASSY

27 SB6901001 1 oFhN\—LY= INSIDE COVER L ASSY

28 SA3538001 B[ AR 4X8 SCREW,M4X8

29 SB6006101 2|FhhnN—o= MIDDLE COVER ASSY

30 SB6903001 2|V bhN—H= OUTSIDE COVER ASSY

31 SB5169001 A AV BELLOW

32 SA8623001 (IPAZASZ iy BELLOW PRESSER F

33 SA8624001 1| Dv/N\FFHYIR BELLOW PRESSER R

34 SA8625001 2|OxwnNTFuk BELLOW NUT

35 062300416 6|F~3X4 SCREW PAN M3X4

36 062401016 4|F~34X10 SCREW PAN M4X10

37 SA8626001 NYEH-RI)VTA45 SENSOR PLATE Y

38 0A5401006 2[+FRH324X10DB SCREW PAN (S/P WASHER) M4X10

BAS-341H/342H-202
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C2. % U B8{% / Feed mechanism
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C2. % Y B84% / Feed mechanism

REF.NO CODE QTY A NAME OF PARTS RM
SA8578101 1|\XT-1)-5 4 X-PULLEY BRACKET

2 SA8579001 117-)-AD= PULLEY A ASSY

3 SA1283001 2|33 U9476901ZZNR BALL BEARING, 6901ZZNR

4 SA8582001 "WT-V->T7029 PULLEY FULCRUM SHAFT

5 012500536 2|7FES5X5 SET SCREW SOCKET (FT) M5X5

6 SA8583001 NT-V->Too0h5- PULLEY FULCRUM SHAFT COLLAR

7 SA8584001 1[X-GTXJLE X-GT BELT

8 S47270001 2|7 FHRILEH26X30 BOLT SOCKET (S/P WASHER)M6X30

9 SA8585001 1XOK22H DRIVE SHAFT X

10 048150142 2(kAD293C15 RETAINING RING EXTERNAL C15

11 SA8586001 1WXToI 9%y GEAR X

12 012060636 417 FEZ6X6 SET SCREW SOCKET (FT) M6X6

13 SA6674001 1|#=<972/76002ZZNR BALL BEARING 6002ZZNR

14 SA8587001 117-1)-BY= PULLEY B ASSY

15 012060636 4|7 FEZ6X6 SET SCREW SOCKET (FT) M6X6

16 076202856 2|RE< T U7/76202ZZNR BALL BEARING RADIAL 6202ZZNR

17 SA8592101 2(YF-)-54 Y-PULLEY BRACKET

18 SA8579001 2[7-)-A0= PULLEY A ASSY

19 SA1283001 422 U2/76901ZZNR BALL BEARING, 6901ZZNR

20 SA8582001 2(T-)->F700H PULLEY FULCRUM SHAFT

21 012500536 4|7 FEZ5X5 SET SCREW SOCKET (FT) M5X5

22 SA8583001 2|T-V)-> TN PULLEY FULCRUM SHAFT COLLAR

23 SA8593001 2|Y-GT~NJLk Y-GT BELT

24 SA8595001 NWYOR2DH DRIVE SHAFTY

25 SA8596001 W75y GEARY

26 012060636 417 FEZ6X6 SET SCREW SOCKET (FT) M6X6

27 SA8587001 2(7-)-BY= PULLEY B ASSY

28 012060636 8|7 E>6X6 SET SCREW SOCKET (FT) M6X6

29 SA6674001 2|33 U9/76002ZZNR BALL BEARING 6002ZZNR

30 076202856 2|RE< T U7/76202ZZNR BALL BEARING RADIAL 6202ZZNR

31 SA8597001 2| T AT FARILESX12 BOLT SOCKET M5X12

32 SA8602001 YR IFYHN- COVER GEARY

33 062400816 3|F~04x8 SCREW PAN M4X8

34 S47270001 4|7 FHRILEH26X30 BOLT SOCKET (S/P WASHER)M6X30

35 SA8604001 1|XE-2-T 379k MOTOR BRACKET X

36 SA8599001 1|2<297/76201ZZNR BALL BEARING 6201ZZNR

37 SB6012001 1N/ NVLRE—EXYZ PULSE MOTOR ASSY X

38 018501636 4|7 FHRILEEX16 BOLT SOCKET M5X16

39 SA8607101 1|XE-2-FV¥ MOTOR GEAR X

40 012060636 2|7 EZ6X6 SET SCREW SOCKET (FT) M6X6

41 S47270001 4|7 FHRILEHFH26X30 BOLT SOCKET (S/P WASHER)M6X30

42 SA8598001 1NYE-2-TZrvh MOTOR BRACKET Y

43 SA8599001 1|#=<972/76201ZZNR BALL BEARING 6201ZZNR

44 SB6014001 1/VILRE—RYDIS PULSE MOTOR ASSY'Y

45 018501636 4|7 FHRILE5X16 BOLT SOCKET M5X16

46 SA8601001 1|YE-52-FV MOTOR GEARY

47 012060636 2|77 EZ6X6 SET SCREW SOCKET (FT) M6X6

48 S47269001 4|7 FHRILEH26X20 BOLT SOCKET (S/P WASHER)M6X20

49 SA8694001 217 N)VT AR FAN BRACKET

50 018400836 47 FHRILE4X8 BOLT SOCKET M4X8

BAS-341H/342H-202
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C3. x U B§{% / Feed mechanism
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C3. % Y B8% / Feed mechanism

REF.NO CODE QTY mf NAME OF PARTS RM
1 SA8628101 1NAHToT WORK CLAMP ARM
2 SA8629001 A ITIToFAD WORK CLAMP GUIDE ASSY
3 SA8597001 8| T A o7 FRILE5X12 BOLT SOCKET M5X12
4 SA8631001 2|1A Y ITTIRSA5 WORK CLAMP SLIDER
5 SA8632001 4170X0-5 CROSS ROLLER
6 SA8633001 2|19 TT7HFLIN- WORK CLAMP LIFTER LEVER U
7 SA8634001 21A Y ITOTLI/N- WORK CLAMP ARM LEVER
8 S55479001 2|7 FRILMTFH24X8 BOLT SOCKET (S/P WASHER) M4X8
9 SA4771001 2|h I TTI oDy SHAFT STEPPING CLAMP LIFT LINK
10 012060636 2|7+ EZ6X6 SET SCREW SOCKET (FT) M6X6
11 110367001 2|9 H =R WASHER, PLAIN SPECIAL 8
12 048080142 2|k AT 4H35C8 RETAINING RING EXTERNAL C8
13 SA8635001 1o 5-29 CYLINDER SHAFT
14 012060636 2|7+ EZ6X6 SET SCREW SOCKET (FT) M6X6
15 SA8636001 217V UE DR AIR CYLINDER ASSY
16 146354002 2[FH =R WASHER, PLAIN 5
17 048040342 2|NATJE4 RETAINING RING E4
18 SA4720001 21T -IXT CYLINDER JOINT
19 SA4721001 21 -IXTTH CYLINDER JOINT SHAFT
20 048060142 4k AT H375C6 RETAINING RING EXTERNAL C6
21 SA8638001 1A Y7 WORK CLAMP
22 S55485001 47 FRILEHFH25X12 BOLT SOCKET (S/P WASHER)M5X12
23 SA4709001 2[MF AT D SHOULDER SCREW
24 S25475101 4{FART6 SET SCREW M6X19
25 021060206 412>, 2F k6 NUT 2 M6
26 SA8909001 4|{OvAho2o8+ kM6 NUT CAP M6
27 SA8640001 A ITT7LRbysN- WORK CLAMP STOPPER
28 SA8641001 NAHYZTT7LAy/N-T L WORK CLAMP STOPPER RUBBER
29 SA8820001 11A-5-v+v 7k ROLLER SHAFT
30 048030342 2|FATJE3 RETAINING RING E3
31 SA8642101 1[FaHvRIiLk WING SCREW
32 SB3849001 1ESHHRFI5 WASHER_PLAIN_M_5
33 028050246 1A FHR2-5 WASHER SPRING 2-5
34 SA8643001 1A ITT7o1 529k WORK CLAMP PLATE NUT
35 SA8644001 (e E- VAT S WORK CLAMP SPRING
36 SA8597001 2|7 A7 FHRILEEX12 BOLT SOCKET M5X12
37 S55485001 4|7 FHRILEHFH25X12 BOLT SOCKET (S/P WASHER)M5X12
38 SB3847001 8|lESHHRFD3 WASHER_PLAIN_M_3
39 018300836 8|7 FRILF3X8 BOLT SOCKET M3X8
40 062500816 2(F~35x8 SCREW PAN M5X8
41 SA8645001 1|R-AHHT HOSE SUPPORT
42 S55481001 2|7 FRILMFH24X12 BOLT SOCKET (S/P WASHER)M4X12
43 SA5158101 2|lESHYHRE 14T WASHER PLAINL 4
44 SB4525001 4|7 FEZ4X10 SET SCREW SOCKET (FT) M4X10
45 021400106 A aFvb4 NUT 1 M4
<FFTaim> <Option parts>
46 SA8859001 1A TT7IAVHUR WORK CLAMP CONVERSION R
47 SA8860001 AT~V hIL WORK CLAMP CONVERSION L
48 153057102 4 ADVA R ARD SCREW, ROUND W/SOCKET SM4.37
49 SB2256001 4lESHHRFa4.37 WASHER PLAIN 4.37
50 SA8871101 1AV I~ ADE FEED PLATE CONVERSION ASSY
51 SA8862101 HAODVA AN AT FEED PLATE CONVERSION SUPPORT
52 004401003 4|+H3524X10 SCREW, FLAT M4X10
53 SA8869101 1WTFoToxoa44 ORIGIN STANDARD PLATE
54 SA5415001 1N\TFoToxoavEy ORIGIN STANDARD PIN
55 SA8870001 1YR-ZRABZTH5 BASE PLATE Y POSITION BLOCK

BAS-341H/342H-202
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C4. 13XV B8{% / Feed mechanism

< BAS-341H >

< BAS-342H >
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C4. 1% \) B81% / Feed mechanism

REF.NO CODE QTY mm NAME OF PARTS RM
<BAS-341H> <BAS-341H>

1 S55487001 4|7 FHRILEHFU25X16 BOLT SOCKET (S/P WASHER)M5X16

2 SB6410001 1242443 341H FEED PLATE 341H

3 SA8904001 2|7 FHRILEHFE5X10L BOLT SOCKET (S/P WASHER)M5X10L

4 SB6451001 1A YT/ 5293 250X160 WORK CLAMP ASSY 250X160
<BAS-342H> <BAS-342H>

5 S55487001 4|7 FHRILEHU25X16 BOLT SOCKET (S/P WASHER)M5X16

6 SB6663001 1(7#%1) 4 %300X200 FEED PLATE 300X200

7 SA8904001 2|7 FHRILEHFHE5X10L BOLT SOCKET (S/P WASHER)M5X10L

8 SB5910001 1A H (52393 WORK CLAMP S ASSY

BAS-341H/342H-202
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C5. % U B3{%k (7> 3 »8B&) / Feed mechanism (Option parts)
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C5. X Y BR(#F 7T 3 > & &) / Feed mechanism (Option parts)

REF.NO CODE QTY & NAME OF PARTS RM
1 SA9147001 1NA-~ Oz oMvb AUTOMATIC EJECTOR SET

2 SA9194001 NA-F DT IRHSHZ AUTOMATIC EJECTOR ASSY H.S
3 SA9195001 NA-bAD IR RU B2 AUTOMATIC EJECTOR BODY ASSY
4 S37763101 NA-~PTORRUEA1C AUTOMATIC EJECTOR BODY, 1C
5 S37764001 2|AEZYYH HOOK, AE

6 159269001 ABAFY) OB 2D SHOULDER SCREW, SM4.37

7 S37765001 NZVIIKRIL/3-70 HOOK DRIVING LEVER, 70

8 S37766001 N2V 9 k7L /3-180 HOOK DRIVING LEVER, 180

9 S02301001 2|49 74an W-CLAMP LIFTER ROLLER

10 141499001 2|5 2476 SHOULDER SCREW, SM4.76

11 110161004 2|1 VH4.76 NUT SM4.76

12 S37767000 15 -9310-45 CYLINDER ASSY 10-45

13 $53488000 1N+ T JOINT

14 S04905000 1/N\v-72=7%> HALF UNION

15 S37768001 W2V OUORILN-FHT HOLDER PLATE

16 052400806 2|F RO/ RES4X8 SCREW, PAN (S/P WASHER) M4X8
17 S37771101 1|AERI Y75 A 342A AE-SETTING PLATE 342A

18 531808001 2| ~1437-40X25 SCREW, PAN SM4.37-40X25

19 S$49955101 20 IVAB AT SCREW, W/SOCKET SM4.37

20 SA9146001 1NAEA DA BN P AE FEED PLATE CONVERSION

21 SA8862101 NADVAZANAUHHT FEED PLATE CONVERSION SUPPORT
22 004401003 4[+9534X10 SCREW, FLAT M4X10

23 SA9203101 1o o=2 SENSOR ASSY

24 S37769001 o= AL SENSOR BRACKET, L

25 S37770001 1|er¥-544R SENSOR BRACKET, R

26 533527001 4|+ R+ L X3X8DB SCREW PAN (S/P WASHER) M3X8
27 625010000 2[F 48295 TNK-2N NYLON CLAMP NK-2N

28 533527001 2|+ L X3X8DB SCREW PAN (S/P WASHER) M3X8
29 228475000 41471\ K1.9X80 FASTENING BAND 1.9X80

30 228475000 2|49 73 K1.9X80 FASTENING BAND 1.9X80

31 525907000 1|A-FHRILF#9 CORD HOLDER #9

32 SA8659001 1|T7F2-TR AIRTUBER

33 SA8659002 1NT7F2-TIR AIRTUBER

34 SA9208001 11hEvb21442342G LOWER PLATE CASSETTE 342G

BAS-341H/342H-202
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D1. # Z _EIFB84R / Work clamp lifter mechanism
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D1. # %2 £ ITB{% / Work clamp lifter mechanism

REF.NO CODE QTY mm NAME OF PARTS RM
1 SA4759001 NAVTIAHITAL STEPPING CLAMP CAM

2 SA4760001 NhorIrHdILohy STEPPING CLAMP CON.ROD

3 SA4763001 WAV T IFHITALYTH* WASHER STEPPING CLAMP CAM
4 SA7704001 1|2<97/76805VV BALL BEARING 6805VV

5 S$23651001 2|7 FES6X67RY A SET SCREW SOCKET (FT) M6X6
6 062400616 2|F~4X6 SCREW PAN M4X6

7 SA4761001 WAV rYAHT o709 ROLLER SHAFT STEPPING CLAMP
8 SA4762001 NAVTrIAY T Tan ROLLER STEPING CLAMP

9 SA4302001 2[5 H* WASHER

10 021060106 11> 2+ vhk6 NUT 1 M6

11 SA4764001 WAV YAHIOTR STEPPING CLAMP ARMR

12 017061213 1|7RJLR6X12 BOLT M6X12

13 SA4765001 WAV YA HITITF STEPPING CLAMP ARM F

14 012060636 1(7FES6X6 SET SCREW SOCKET (FT) M6X6
15 S23651001 1|7 FES6X67RY A SET SCREW SOCKET (FT) M6X6
16 SA4766001 NAV T IAYIIT ARILF BUSH STEPPING CLAMP F

17 SA4767001 WAV YA HIOTAZILR BUSH STEPPING CLAMP R

18 SA4768001 1A rILhUA STEPPING CLAMP LINK A

19 SA4769101 417326 SHOULDER SCREW 6

20 062300416 4|F~R3X4 SCREW PAN M3X4

21 SA4770001 1\horILrhoB STEPPING CLAMP LINK B

22 SA4772001 NhoTrIIy STEPPING CLAMP LINK

23 SA4773001 NHhU T IV 9T SHAFT STEPPING CLAMP LINK
24 012060636 1(7FES6X6 SET SCREW SOCKET (FT) M6X6
25 012400436 117 ES4X4 SET SCREW SOCKET (FT) M4X4
26 SA4777001 NHAUTITT)0Y STEPPING CLAMP LIFTER LINK
27 SA4771001 WA IT )90y SHAFT STEPPING CLAMP LIFT LINK
28 SA2161001 A ES WASHER

29 048080142 1|kAD29375C8 RETAINING RING EXTERNAL C8
30 012060636 1(7FES6X6 SET SCREW SOCKET (FT) M6X6
31 012400436 1|7 ES4X4 SET SCREW SOCKET (FT) M4X4
32 SA4779101 AV YT T LIN- STEPPING CLAMP LIFTER

33 SA4781001 1A Y77 L/N-an ROLLER STEPPING CLAMP LIFTER
34 141362001 1|1T>kan ROLLER

35 SA4780001 WA T ITTLIN-0% SHAFT STEPPING CLAMP LIFTER
36 012060636 1(7FES6X6 SET SCREW SOCKET (FT) M6X6
37 S$25310101 1Y 4 SCREW, FLAT M4

38 SA8683001 NAVY7ravk STEPPING CLAMP LIFTER ROD
39 SA4853001 NAV YT TRy YET JOINT STEPPING CLAMP LIFTER
40 SA8684001 2[4 XT3 ROUND JOINT ASSY

41 021060306 2|32 a7 vhk6 NUT 3 M6

42 SA3227001 1|V k6RY A NUT(FT),M6

43 SA8688001 11T LTyia RUBBER BUSH

44 SA6572001 173 WICK L=140

45 SA8912001 2|3 LFa-T RUBBER TUBE

46 SB4155001 (AVZN BAND

47 SA8689001 1D ART6X12 SCREW M6X12

48 017061612 1|7RJLR6X16 BOLT M6X16

49 017065002 1|7RJL~6X50 BOLT M6X50

50 021060106 112 vké NUT 1 M6

51 SA4778001 NAHIRIEF PRESSER BAR CLAMP

52 018400836 1|7 FHRILb4x8 BOLT SOCKET M4Xx8

53 SA1174002 NADIFIVEYRIMI4 PESSER ADJUSTING SCREW M14
54 SA1175002 1NFAD YR IYIMI4 ADJUST SCREW NUT

55 SA5300001 1A ST/ PRESSER BAR SPRING

56 S10112101 NAYINRToFA PRESSER BAR SPRING GUIDE
57 SA5301001 1AV TN\ hT- COLLAR PRESSER BAR SPRING
58 SA2195001 NAHYIRIAZIL PRESSER BAR BUSH

59 012060536 1173 ES6X5 SET SCREW, SOCKET (FT) M6X5
60 111466121 1A Y IHRD PRESSER BAR

61 S42843001 1NAHIT7UA PRESSER FOOT A

BAS-341H/342H-204
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D1. # Z _EIFB84R / Work clamp lifter mechanism
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D1. # %2 L ITE{% / Work clamp lifter mechanism

REF.NO CODE QTY A NAME OF PARTS RM
62 S13399001 1| ART357X12 SCREW, SM3.57X12

63 SA8690101 20hv T ravkYYT HOLDER STEP-CLAMP LIFTER ROD

64 018402536 2|7 FRILh4xX25 BOLT SOCKET M4X25

BAS-341H/342H-204
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D2. # Z2 _E(FB8% / Work clamp lifter mechanism
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D2. # %z L ITE{% / Work clamp lifter mechanism

REF.NO CODE QTY A NAME OF PARTS RM
SA4741301 1E-2-T37 vk MOTOR BRACKET

2 SB4382001 WAV IT7TE—244 WORK CLAMP MOTOR PLATE

3 018501036 2(7FHRILREX10 BOLT SOCKET M5X10

4 SB4277101 1|/ VLRE—EPYE PULSE MOTOR ASSY P

5 018401036 4|7 FHRILR4X10 BOLT SOCKET M4X10

6 SA4743001 WAHSTT7 7 IR FxY WORK CLAMP DRIVING GEAR

7 012060636 2|7 FEZ6X6 SET SCREW SOCKET (FT) M6X6

8 SA4744001 NWABIT7ToToo00 WORK CLAMP FULCRUM SHAFT

9 SA4647001 2|32 U9/76900ZZNR BALL BEARING 6900ZZNR

10 048100142 2(kA793C10 RETAINING RING EXTERNAL C10

11 062400616 1|F~4X6 SCREW PAN M4X6

12 SB3848001 1NEZYARFL4 WASHER_PLAIN_M_4

13 SA4745001 WAY T 7T hLxy WORK CLAMP CAM GEAR

14 016061031 1|7 FH731J6X10 SET SCREW SOCKET (CN) M6X10

15 012060636 1177 ES6X6 SET SCREW SOCKET (FT) M6X6

16 SA4747001 WAV TToTURYT WORK CLAMP H-POSITION DOG

17 018400636 1|7 FHRIL4xe BOLT SOCKET M4X6

18 SA4748101 NWAHZT7TLN-20 WORK CLAMP LEVER SHAFT

19 012060636 1173 ES6X6 SET SCREW SOCKET (FT) M6X6

20 SA6210001 NhU I IRILIN- STEPPING W-CLAMP DRIVING LEVER

21 SA3441101 1NAHIT757anvy W-CLAMP LIFTER ROLLER SHAFT

22 070696800 1|REY V7769622 BALL BEARING RADIAL 69627

23 109763022 kS WASHER

24 012500536 117 FEZ5X5 SET SCREW SOCKET (FT) M5X5

25 012060636 1177 ES6X6 SET SCREW SOCKET (FT) M6X6

26 SA4757101 11t Ybh3- SET SCREW COLLAR

27 012060636 2|77 EZ6X6 SET SCREW SOCKET (FT) M6X6

28 018061236 2(7FARILk6Xx12 BOLT SOCKET M6X12

29 SA4753001 (N2 s A e WORK CLAMP SENSOR PLATE

30 062400616 2|F~14X6 SCREW PAN M4X6

31 SA4224001 1|R—9F 274 30X40 MARK ATTENTION 30X40

BAS-341H/342H-204
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E. T#hE§{% / Lower shaft mechanism
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E. T#RE94% / Lower shaft mechanism

REF.NO CODE QTY mm NAME OF PARTS RM
1 SA3226001 (Mo aZr )= WL N BE S SHOULDER SCREW

2 SA3227001 1 F YRR A NUT(FT),M6

3 SA3228101 UEINrEad ROCK GEAR

4 SA4782001 I EANVE S 27/ ROCK GEAR SHAFT

5 SA3231001 1|t2Ybh35-B SET SCREW COLLAR,B

6 012060536 2|7 EZ6X5 SET SCREW, SOCKET (FT) M6X5
7 SA8695001 21 INAS- SET SCREW COLLAR

8 S23651001 4|7 FES6X67RY A SET SCREW SOCKET (FT) M6X6
9 012060636 2|77 EZ6X6 SET SCREW SOCKET (FT) M6X6
10 SA8696001 1|EVFRIY-TA PINCH SLEEVE A

11 SA8697001 1|EVFR1J-TB PINCH SLEEVE B

12 018402036 1|7 FHRILR4X20 BOLT SOCKET M4X20

13 SA8698001 1189993 LOWER SHAFT ASSY

14 012500536 1(7FES5X5 SET SCREW SOCKET (FT) M5X5
15 SB5982101 NBDUAZIL LOWER SHAFT BUSH

16 012060636 1(7FES6X6 SET SCREW SOCKET (FT) M6X6
17 SA8702001 NBROUFHARIL LOWER SHAFT M BUSH

18 012060636 1(7FES6X6 SET SCREW SOCKET (FT) M6X6
19 SA8703001 NRODFaoeA*2)L LOWER SHAFT A-BUSH

20 012061036 1(7FES6X10 SET SCREW SOCKET (FT) M6X10
21 SA3238401 2(h=FIATEITH ADJUSTING STUD

22 081003670 2|07 PW3 O RING PW3

23 SA8705101 1\FFHh<r2140= SHUTTLE RACE BASE ASSY

24 S02429201 NARAT T4 SHUTTLE RACE THREAD GUIDE
25 SA4199001 2|2 AR T3X4 SCREW M3X4

26 SA3241001 21 A AINII I A S-RACE BASE SETTING CLAW
27 152684101 2|FA ARV AR COMPRESSION SPRING

28 402887001 2| ¥HR3.2 WASHER, 3.2

29 062300616 2|+ ~3X6 SCREW PAN M3X6

30 SA9396001 22Uk FELT

31 SA8707001 2(2TI)Lk FELT

32 SA8708001 1[VZEE6X6 WICK 6X6

33 SA8709001 11EZ)LFa-T OIL TUBE

34 SA8710001 2lE=Z)LFa-J OIL TUBE

35 SA8711001 11E=Z)LFa-T OIL TUBE

36 SA8712001 1|7TILE FELT

37 SA8713001 17Tl FELT HOLDER

38 SA9191001 2|2 AR IMBX5.5 SCREW M3X5.5

39 SA3274101 1| 2TILhAHT FELT HOLDER

40 S47307001 2|2 ART3X4 SCREW, M3X4

41 012061036 1177 ES6X10 SET SCREW SOCKET (FT) M6X10
42 SA6448301 1|FS4/3-E DRIVERE

43 018501232 1|7 FHRILE5X12 BOLT SOCKET M5X12

44 SA3283101 11 YhA35-R SET SCREW COLLARR

45 012500536 1177 ES5X5 SET SCREW SOCKET (FT) M5X5
46 152686201 1|4+ #4hH~<B SHUTTLE RACE BASE B

47 S$59221301 1| REV7-XJ3LC BOBBIN CASE ASSY LC

48 S48664001 1/ 7-AFIA7 /3 RAN TENSION SPRING, AN

49 S16492101 NREVF-ZNRHRD BOBBIN CASE SPRING SCREW
50 S15667001 NIITURDD IR ANTI-SPIN SPRING

51 S44633001 1|7RE >~ LAN BOBBIN LAN

52 SA8197101 1|h=/Nav= SHUTTLE HOOK ASSY W/BOX
53 SA9397001 2|3 Lt55 RUBBER CAP 5.5

54 SA8704101 NAFH<EAI292 SHUTTLE RACE BASE SET

BAS-341H/342H-305
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F. #5;m;8;8B8% / Lubrication
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F. #&;h;E;8R84% / Lubrication

REF.NO CODE QTY m NAME OF PARTS RM
1 SA3244001 1|hARD SET SCREW

2 SA4785101 1922 9h\- CRANK COVER

3 SB4155001 (AYZN BAND

4 062061016 3|F~26X10 SCREW PAN M6X10

5 SA4786101 1N RAT7ITILE FELT

6 SA8717001 1(72EE4X4 WICK 4X4

7 SA8718001 NEZWF-T OIL TUBE

8 145547021 11 Fa-THRILE TUBE HOLDER

9 062400616 1(F~204X6 SCREW PAN M4X6
10 026040136 (= e S B2 WASHER PLAIN S 4
11 SA6087001 NANJRIEEY ST WICK SUPPORT

12 525567000 4|a-FRILT#8 CORD HOLDER #8

13 0A5401006 5[+ ~R+4324X10DB SCREW PAN (S/P WASHER) M4X10
14 SA4787001 1NI200F1024% CRANK WICK PLATE
15 SA5294001 1|EZV3EE FLAT WICK L=90

16 SA4788001 11 7oEVFaya9HT WICK SUPPORT

17 SA6593001 11EZV3E%E FLAT WICK L=180

18 SA8720001 1(V2EE3X3 WICK 3X3

19 SA8721001 NEZIWF-T OIL TUBE

20 SA6576001 11EZILFa-T OIL TUBE L=210

21 S$38265000 1|1%-37FJLL TERMINAL, L

22 062400616 1[F~204X6 SCREW PAN M4X6
23 062400616 2|F~R4X6 SCREW PAN M4X6
24 142274101 113 Lt42 RUBBER CAP, 4.2

25 104567101 1|V H T WICK SUPPORT

26 S49982000 1(72EE4X4 WICK, 4X4 L=400

27 SA9156001 NEZIWF-T OIL TUBE

28 SA5339101 NAAIWDFIN4T OIL FEEDING PIPE
29 SA8723001 NEZLF-T OIL TUBE

30 SA8724001 1[VZEE6X6 WICK 6X6

31 SA8722001 NAAIWDFINA4T OIL FEEDING PIPE
32 SA3055101 1| F1-TRAMYIR- TUBE CLIP

33 SA8732201 1WHITEU992 SUB-TANK ASSY

34 554482000 1A—FRILE#12 CORD HOLDER #12
35 SA3060001 VAV ZAVE S VALVE PACKING

36 SA3040001 NAAIIF OIL FEEDING PIPE
37 SA6922101 2|74 F6.5-3.8 OIL CONNECROR 6.5-3.8
38 SA8733001 11EZILFa-T OIL TUBE

39 104450101 113 Lt>8 RUBBER CAP, 8

40 SA3055101 1| F1-TRAMYIR- TUBE CLIP

41 SA8734001 1|ZzILk FELT

42 SA8735101 11EZILFa-T OIL TUBE

43 SA8786101 NEZIWF-T OIL TUBE

44 SA3946001 1[Fa1oa4-3F) OIL TERMINAL

45 SA8736001 11Fao34% OIL PLATE

46 0A5401006 2[+FRH24X10DB SCREW PAN (S/P WASHER) M4X10
47 SA4650001 1NYEoH-1% Y-SENSOR PLATE

48 018402036 2(7FRIL4X20 BOLT SOCKET M4X20
49 028040246 2[R R2-4 WASHER SPRING 2-4
50 SB3848001 2|ESHHRFaV4 WASHER_PLAIN_M_4
51 0A5401006 1|+F~_4H-34X10DB SCREW PAN (S/P WASHER) M4X10
52 SA2929001 2|3 Lt125 RUBBER CAP, 12.5
53 S38266000 2|h=oH7TILk ROTARY HOOK SHAFT FELT
54 152948001 2[F 1R YETR OIL GAUGE WINDOW
55 SA8714001 1| FVY IV GEAR FELT ASSY

56 018400636 2(7FHRILb4xe6 BOLT SOCKET M4X6
57 S59886001 117Uk FELT, L=360

58 SB8992001 1EZILFa-T VINYL TUBE L=160
59 107149001 2(7T )Lk FELT

60 SA5072001 NAAIF2-T OIL TUBE L=120

61 SA6578001 1|V2EE6X6 WICK 6X6 L=300

BAS-341H/342H-350
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F. #5:ME;5B84% / Lubrication
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F. #&;M;E;8B84% / Lubrication

REF.NO CODE QTY A NAME OF PARTS RM
62 SA4789101 11242092125 +H1IB LOWER SHAFT WICK SUPPORT B
63 062060816 1]7+~26X8 SCREW PAN M6X8

64 525567000 6(a-FRILFH#8 CORD HOLDER #8

65 SA2687001 1|3-F4A4x CORD HOLDER

66 0A5401006 7[+F R+ 24X10DB SCREW PAN (S/P WASHER) M4X10
67 552907000 5|3-kARILFH#10 CORD HOLDER #10

68 0A5401006 B[+ R+ 424X10DB SCREW PAN (S/P WASHER) M4X10
69 SA8725001 1|EZILFa-T OIL TUBE

70 SA8726001 1|7=EE6X6 WICK 6X6

71 SA8727001 1|7=EE6X6 WICK 6X6

72 SA8728001 P PRI FELT

73 SA8729001 e FEIT FELT

74 SA8708001 1|72EE6X6 WICK 6X6

75 SA8785001 1|EZILFa-T OIL TUBE

76 SA6572001 11V3E%® WICK L=140

77 SA6572001 1173EE WICK L=140

78 149547000 1|3—kA4Hx CORD HOLDER 4N

79 SA3242001 117zILh YT FELT HOLDER

80 062300416 1|FRa3%x4 SCREW PAN M3Xx4

81 S09043000 4(2TI)Lk FELT

BAS-341H/342H-350
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G. %38 L B8{% / Threading mechanism
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G. %18 L B{% / Threading mechanism

REF.NO CODE QTY m NAME OF PARTS RM

1 SB6587001 1ML YYD H2 THREAD BREAKAGE UNIT

2 S55485001 1|7 FRILEHFH25X12 BOLT SOCKET (S/P WASHER)M5X12

3 SA4333001 117-LA+=FB ARM THREAD GUIDE,B

4 062500616 1[F~X35X6 SCREW PAN M5X6

5 SA6391001 1|7-LARSFC ARM THREAD GUIDE C

6 062500616 1[F~X35X6 SCREW PAN M5X6

7 153049001 2|19 TANToF AR UPPER THREAD GUIDE STUD

8 SB2636001 1|2VA NI THREAD RETAINER

9 012500536 2|7 FEZS5X5 SET SCREW SOCKET (FT) M5X5

10 SA3306001 1|FE%+T7-3 SHOULDER SCREW,7-3

11 120265002 1FEINRTFHR SPRING WASHER

12 S07350002 1| HH* WASHER PLAIN

13 SB6264001 1|E21.8X25 PIN 1.8X25

14 SA3256001 1A RFIADIRDA TENSION STUD A

15 100136001 1A FIOTFYE TENSION NUT

16 SA4146101 1Z2oFI3AHL\* SUB TENSION SPRING

17 145446001 2[4 FIADHS DISC TENSION

18 SA8691001 1| 7-LA AT THREAD GUIDE ARM

19 021400306 113> aF+vh4 NUT 3 M4

20 SA9207001 1|3 LAsN- RUBBER COVER

21 SA3257101 NYRIAToFAA NEEDLE BAR THREAD GUIDE,A

22 SA3258001 HN)RDARZILDA T FA N-BAR BUSH THREAD GUIDE,D

23 152881101 1 ZFL L2492 NEEDLE COOLER ASSY

24 012060636 117+ EZ6X6 SET SCREW SOCKET (FT) M6X6

25 152883000 17T )L8X15.5 FELT, 8X15.5

26 152884001 1ZxL LA AT NEEDLE COOLER THREAD GUIDE

27 062670412 1|7+ ~3357-40X4 SCREW PAN SM3.57-40X4

28 SB6468002 1|DTAbFa o 9= D TENSION ASSY

29 SA6193001 1A kRJ7NRC THREAD TAKE-UP SPRING C

30 SB6433001 1IDTAFIOTUERD DT TENSION STUD

31 SB1088101 1ty HhZ5—DT SET COLLAR DT

32 SB1180201 11FUD)o9 SHAFT

33 SB1181001 1IDTOvsay DT CUSHION

34 SA6190001 1 DTAFIO Y5 DISC DT

35 SB1267001 (=EgI7Ad COIL SPRING

36 145446001 1"NAFaoo 3 DISC TENSION

37 SB1281001 17—\ YSF+5T TAPER DISC PRESSER

38 018301036 1(7FRJLE3X10 BOLT SOCKET M3X10

39 SB1182101 1[DTARFaDIF (D=2 TENSION BRACKET ASSY

40 012400436 117 FEZ4X4 SET SCREW SOCKET (FT) M4Xx4

41 048060142 1| kA2 935C6 RETAINING RING EXTERNAL C6

42 109763022 1| HH* WASHER
<FTarE&:TF /Ny H> [<Option parts: For Airbag>

43 S20681000 1|Faoo RO ITHH R WASHER

BAS-341H/342H-401
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H. %%RB8{% / Bobbin winder mechanism
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H. % %R5{% / Bobbin winder mechanism

REF.NO CODE QTY mm NAME OF PARTS RM
1 SA8650101 110I72% TOP COVER

2 SA3290001 NARTFLIIN-D0 SHAFT,BW-LEVER

3 012500536 1173 ES5X5 SET SCREW SOCKET (FT) M5X5
4 SA3291001 1NARTHL/A- BOBBIN WINDER LEVER

5 SA4171001 (VA% ¥l SPRING HOOK

6 152936001 HEEZAES PLATE SPRING

7 152937001 1| HFHxR WASHER

8 062350616 1|7F~235X6 SCREW PAN M3.5X6

9 155559021 =S ES WASHER PLAIN

10 048050342 1|{FATES RETAINING RING E5

11 SA3293001 NARTFRIADY STUD B-WINDER CLAW

12 SA1984001 1N REVAHITOT BOBBIN PRESSER ARM

13 018401236 1|7 FHRILb4axX12 BOLT SOCKET M4X12

14 SA3294001 1| REVAH T BOBBIN PRESSER

15 S$23418002 1| ART4X5 SCREW M4X5

16 SA3295001 ATV A CLAW B-WINDER

17 012400436 2|7FEZ4X4 SET SCREW SOCKET (FT) M4X4
18 S$10438001 NARTEYARDY IR SPRING, TWIST

19 048050342 2|FATJES RETAINING RING E5

20 SA4796001 1 ANR-H-hT- SPACER COLLER

21 SA3296001 NARTHRDY BOBBIN WINDER SHAFT

22 SA3297001 NARRFIILT WHEEL,B-WINDER

23 120448001 113 L7 BOBBIN WINDER RUBBER BAND
24 012400436 2|7 FEZ4X4 SET SCREW SOCKET (FT) M4Xx4
25 155559021 2|z ¥H=R WASHER PLAIN

26 SA1988001 1| RE>V D4 BOBBIN SUPPORT

27 S10268001 HEOEEIZAN=E FAE S SPRING

28 SA3298001 1AMV IRDY STPPER SHAFT,B-WINDER

29 SA3299001 1|+AR KNIFE

30 062500616 17 ~5X6 SCREW PAN M5X6

31 SA1994102 NARRFFIAITIS BOBBIN WINDER TENSION ASSY
32 145446002 21/ FIAVLHS DISC TENSION

33 100401022 1NAFIDD AR TENSION SPRING

34 $31032002 1NARFIADF VR TENSION NUT

35 S12441001 NFADNRDIHFH R WASHER

36 012500536 1(7FES5X5 SET SCREW SOCKET (FT) M5X5
37 SA1359001 1NA~2THRY SPOOL PIN

38 117934001 1|3 L2135 RUBBER CAP, 13.5

39 062061016 8|+ ~26X10 SCREW PAN M6X10

BAS-341H/342H-402
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J. %tIY 8% / Thread trimmer mechanism
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J. %81 YB8{% / Thread trimmer mechanism

REF.NO CODE QTY A NAME OF PARTS RM
SA4131001 NAFIDL THREAD TRIMMER CAM

2 S$23651001 2|7 FES6X67RY A SET SCREW SOCKET (FT) M6X6

3 SA4798001 NWIL/ARN) Y45 SETTING PLATE SOLENOID

4 SB6577001 "WARFIIL /A THREAD TRIMMER SOLENOID

5 021400216 2(22aFyh NUT 2 M4

6 028040246 2|\ R YHR2-4 WASHER SPRING 2-4

7 SB3848001 2|5 HRFa14 WASHER PLAIN M 4

8 SA3307001 1YL /ARLN- SOLENOID LEVER

9 012400436 17 FEZ4X4 SET SCREW SOCKET (FT) M4X4

10 154599000 1L /48003y SOLENOID CUSHION

11 S02652021 kS WASHER

12 S$555484001 2|7 FHRILEHH25X10 BOLT SOCKET (S/P WASHER)M5X10

13 SA4799001 1NIRDLIN-FT LN~ PUSHING LEVER D-LEVER

14 SA3306001 1NFoRDT-3 SHOULDER SCREW,7-3

15 231071001 1| AR IL8X15 BUSH, 8X15

16 SA3312201 NIRILIN-ToFATY GUIDE SHAFT

17 S$23651001 1|7 FEZ6X67Y A SET SCREW SOCKET (FT) M6X6

18 SA3313101 NWIRID D % SPRING,COMPRESSION

19 SA3309201 NARFIIRDIL N TR-DRIVING LEVER

20 SA3310001 1M +F1)a0 COLLAR TR-TRIMMER

21 SA3311001 (Rl =1=2 COLLAR SHAFT

22 S46903001 7RI FRRARTAXSE SET SCREW, M4X5

23 048040342 1|[~FATE4 RETAINING RING E4

24 SA3315001 B =PI THREAD TRIMMER ROD V

25 S$32465101 2(8<YXTI= BALL JOINT ASSY

26 021060106 21 aFvhk6 NUT 1 M6

27 S$32462001 EESE e P2 D= SHOULDER SCREW, B ;M6

28 021060306 113227 vhk6 NUT 3 M6

29 154596000 1NALFUALLIN-DYLAY CUSHION

30 S25475101 1|FART6 SET SCREW M6X19

31 021060106 11227 vhk6 NUT 1 M6

32 SA4546001 1A RFIL A=V THREAD TRIMMER LEVER V

33 S$32462001 EESE e P2 S SHOULDER SCREW, B ;M6

34 021060306 113227 vhk6 NUT 3 M6

35 SA3317101 A +FIL/N-H THREAD TRIMMER LEVER H

36 SA8652001 14K/ Ls3-D MOVING KNIFE LEVER

37 SA8654001 1A b+ YRH THREAD TRIMMER ROD H

38 S$32465101 2(2<yx T3 BALL JOINT ASSY

39 021060106 212 aFvhk6 NUT 1 M6

40 S$32462001 2082 YXTHURTB SHOULDER SCREW, B ;M6

41 021060306 2|32 a7 vhk6 NUT 3 M6

42 SA3319101 NARFILIN-D0 SHAFT TR-TRIMMER LEVER

43 SA4545001 2(hoYy SPACER

44 048080142 1|~AT2H932C8 RETAINING RING EXTERNAL C8

45 012060636 2|77 EZ6X6 SET SCREW SOCKET (FT) M6X6

46 SA8655001 /=R SPRING HOOK

47 SA3321001 1NARFIERD AR SPRING,EXTENSION

48 018501236 2(7FARILEEX12 BOLT SOCKET M5X12

49 028050246 2[R HFHR2-5 WASHER SPRING 2-5

50 146354002 2| AR WASHER, PLAIN 5

51 SA8656001 UEPZAVZAS MOVING KNIFE LEVER

52 SA8657001 NARD\LIN-2H SHAFT MOVABLE KNIFE LEVER

53 012060636 2|77 EZ6X6 SET SCREW SOCKET (FT) M6X6

54 SA8658101 1NAR N\ AY M-KNIFE CONNECTING PLATE

55 SA4354001 1|Fox6-1.8 SHOULDER SCREW,6-1.8

56 SB4595001 UAVEE NEEDLE PLATE

57 SA4518001 NARINT 2D MOVABLE KNIFE SHOULDER SCREW

58 SA4519001 NARAZAMFH R THRUST WASHER

59 S00705001 1NAR21\hS- MOVABLE KNIFE COLLAR

BAS-341H/342H-403
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J. %t1Y 8% / Thread trimmer mechanism
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J. %81 Y B8{% / Thread trimmer mechanism

REF.NO CODE QTY & NAME OF PARTS RM
60 SA6596001 1A 2/\Fyk MOVABLE KNIFE SET F

61 SA7944101 13T A/ \FL FIXED KNIFE FL

62 062300416 6|F~3x4 SCREW PAN M3X4

63 SB3847001 6|EZHHRFaI3 WASHER_PLAIN_M_3

64 SA3336101 1/\)7F132.4C0.4 NEEDLE HOLE PLATE 2.4C0.4

65 100360003 2| 452238 SCREW

66 SB0713001 W BRAAH TR BOBBIN THREAD CLAMP SPRING
67 SA6273101 1NAFHh<Hh/N-TUHU SHUTTLE RACE COVER HOOK U
68 028030246 4[N H$2-3 WASHER SPRING 2-3

69 S$25310101 2|54 SCREW, FLAT M4

70 SA3538001 2[>ARTAX8 SCREW,M4X8

BAS-341H/342H-403

38



K. %3, \B84% / Thread wiper mechanism

BAS-341H/342H-405
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K. %3, U E84% / Thread wiper mechanism

REF.NO CODE QTY mm NAME OF PARTS RM
1 SB4297101 NARNSAIL/ARD2 THREAD WIPER SOLENOID ASSY

2 SA9853101 P =FN PLUNGER RUBBER

3 S41206001 NARNTA2R THREAD WIPER SPRING

4 146288021 NACNSAS I DTS- THREAD WIPER STUD COLLAR

5 S41205001 =saES WASHER, PLAIN

6 S525456021 (7o ovEY PLUNGER PIN

7 SB4379001 NARNSAIL /AR A T-WIPER SOLENOID SETTING PLATE
8 SA4806101 1YL /AR HAN- SOLENOID COVER

9 0A4300806 2[+FRHJ23X8DA SCREW PAN (S/P WASHER) M3X8
10 062300616 4|F~23X6 SCREW PAN M3X6

11 SB4378001 NAMNSGAT U745 THREAD WIPER SHAFT BRACKET
12 018400836 1|7 FHRILb4x8 BOLT SOCKET M4Xx8

13 SB3848001 NeFYHARF104 WASHER_PLAIN_M_4

14 SA8057001 NARNSADZ2D9% THREAD WIPER CRANK ASSY

15 048040342 1|{FATE4 RETAINING RING E4

16 S525454021 11 Yhh5- SET SCREW COLLAR

17 S$25279101 1T AR AYRIM35-5 SET SCREW (CP) M3.5-5

18 SA2287001 N PECAVAYS SPRING

19 149097000 11304 o-k SILENT SHEET

20 SA5219001 EAASEg=bN THREAD WIPER ROD

21 110735022 RS WASHER

22 048030342 1|{FATE3 RETAINING RING E3

23 S10470201 17473 WIPER

24 060400516 1|/31 > F4X5 SCREW BIND M4X5

25 S03677001 RS WASHER

26 SA5213001 1| T4 SWO= STOP SWITCH ASSY

27 S$55485001 2|7 FHRILEHFHE5X12 BOLT SOCKET (S/P WASHER)M5X12

BAS-341H/342H-405
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L. %1 58 REH{% / Tension release mechanism

BAS-341H/342H-406
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L. %K % HE4{% / Tension release mechanism

REF.NO CODE QTY m NAME OF PARTS RM
1 SB6261001 1>+ 7k3X50 SHAFT 3X50

2 SB1192001 2MbILARDAD T TENSION RELEASE BAR BUSH
3 SB6576001 1|DTYL /AR5 3342H DT SOLENOID ASSY 342H

4 SB1179001 1N\ /A48ovay SOLENOID CUSHION

5 025040332 NeFHARFT A4 WASHER PLAIN L 4

6 021400306 113>arvk4 NUT 3 M4

7 017401015 1|7RJLR4X10 BOLT M4X10

8 SB4380001 1NIL/ARR) Y745 SETTING PLATE SOLENOID

9 017400802 1|7RJL4X8 BOLT M4X8

10 028040246 1NNA\RYFHR2-4 WASHER SPRING 2-4

11 SB3848001 NeFYHARF104 WASHER PLAIN M 4

12 SB6528001 11 72avyL/A+342H DT TENSION SOLENOID 342H
13 062500816 2|F~_a5X8 SCREW PAN M5X8

14 SB0787101 1YL /AR H— SOLENOID COVER

15 060400516 2|/\A42F4X5 SCREW BIND M4X5

BAS-341H/342H-406
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M1.a> dAO—=J)biRy & XABJ% / Control box

< EyNmA | For Europe >
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M1. 3> kO—)L7Rv 2 X% / Control box

REF.NO CODE QTY m NAME OF PARTS RM
1 SB6302001 1|B—2F/\3342H MOTOR PCB ASSY 342H
2 J04417001 2|GEa-X10A-250V G FUSE 10A-250V:FGMB
3 SB6304001 1T o7 VFx N0 93342H POWER PCB ASSY 342H
4 S37060001 1| 7-A<-9 LABEL, GROUNDING
5 S37059001 1|PET-4 LABEL, PE
6 SA9893001 4|ho xR ILE8X65 BOLT M8X65
7 025080336 4lESHFHRF A8 WASHER PLAINL 8
8 028080246 4N H R2-8 WASHER SPRING 2-8
9 021080206 82> a8 NUT 2 M8
10 SA9725001 11ZRIVAYTo6hay LABEL ELECTRICAL SHOCK 36X150
11 SA3797001 1|DCT7UE-RD= DC-FAN MOTOR ASSY
12 SB6308001 1|FZ2 R 342H TRANS FORMER 342H
<Bx 9 = A > <For Europe>
13 SA9559001 1|CE Zq4)LR U= CE FILTER BOX ASSY
14 SA9564001 1|CEZAILA--R CE FILTER CASE
15 SA9565001 1|CETAILAFX /NI CE FILTER PCB ASSY
16 S03816001 4|+<)LESZ45X16 WOOD SCREW M4.5X16
17 200190001 5|27V IL 10X20 STAPLE 10X20

BAS-341H/342H-502
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M2.3 > bA—JbRw & A% / Control box
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M2. 3> kO—)L7Rv 2 XE4& / Control box

REF.NO CODE QTY FRES NAME OF PARTS RM
<=%H 200V AC F> <For Three phase 200V AC>
<A AR > <For Japan>

1+ SA9616001 1|7SW o3 SJT POWER SWITCH ASSY SJT
<=%H 220V AC 3> <For Three phase 220V AC>
<K = > <For the Americas>

1+ SA9831001 1[T2SW U= SJT#2 POWER SWITCH ASSY SJT#2
<EifH 220V ACFR> <For Single phase 220V AC>
<FOT - — - B = > <For Asia, General and Europe>

2+ SA9535001 1|F>sws=cce POWER SUPPLY SWITCH ASSY CCC
<Bi#H 220V ACFR> <For Single phase 220V AC>
<th [ [ > <For China>

2+ BMP3010-0000001-3S00 1|75 > SW 220V POWER SWITCH 220V

3 S03816001 2(+<JLES45X16 WOOD SCREW M4.5X16

4 200190001 2|RTYTIL 10X20 STAPLE 10X20
<=#H 380VAR> <For Three phase 380V>
<FOT-—RRAA> <For General and Asia>

5+ BMP3010-0000000-3ST4 1FSURRYHIR TRANSFORMER BOX
<hEmAA> <For China>

5+ BMP3010-0000001-3ST4 1FSURRYOIR TRANSFORMER BOX
<=7%H 400VH> <For Three phase 400V>
<Bx 9 = A > <For Europe>

5+ BMP3010-0000000-4ST4 1TV RIRYT R TRANSFORMER BOX

6 SA9914001 15RNILAT 25 X 28 LABEL ELECTRICAL SHOCK 25 X 28

BAS-341H/342H-502
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P. Z2[£R81% / Air pressure mechanism
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P. ZZ[£E84% / Air pressure mechanism

REF.NO CODE QTY e NAME OF PARTS RM

1 SA8659001 1|T7F2-TR AIRTUBER

2 SA8659002 1|Z7F2-IR AIRTUBER

3 SA8660001 1|T7F2-TL AIR TUBE L

4 SA8660002 1|T7F2-TL AIR TUBE L

5 SA8661001 2| R73135)L650S SPIRAL 6508

6 228475000 2145997\ K1.9X80 FASTENING BAND 1.9X80

7 525664000 1|3-FRILS #6 CORD HOLDER #6

8 0A5401006 3[+F~_RH4534X10DB SCREW PAN (S/P WASHER) M4X10

9 149547000 2[a-FAHx CORD HOLDER 4N

10 SA5281201 1T\ IILT2A03 SOLENOID VALVE ASSY 2A

11 SA5289001 1|¥=7k-JLk2 MANIFOLD2

12 S39116100 2[/\)LIvQz2151s-5 VALVE VQZ2151S-5

13 SA5283001 1|42 AN10-1 SILENCER AN10-1

14 153274001 2|11/8h At CAP, 1/8

15 SA5282001 1[LF¥aL-52 AW20-02G FILTER REGULATOR AW20-02G

16 S09228000 WNWATA4=YT )L NIPPLE 1/4X1/8

17 SA7588001 1[PTTILR1/4 ELBOW PT 1/4

18 SB0445001 12420 H-"\ILT FINGER VALVE

19 SA5286101 1/ ILTR )Y A4 SETTING PLATE VALVE

20 028050246 2N HFHR2-5 WASHER SPRING 2-5

21 018503036 2| 7FRILR5X30 BOLT SOCKET M5X30

22 SA5191001 1L TIN-RR2LHZ VALVE HARNESS X2 ASSY

23 032422003 2(+2<J)LEY41X20 WOOD SCREW, ROUND 2 M4.1X20

24 148847001 A IES WASHER PLAIN 4.76

25 S53978000 2095 F =40y BRANCH Y

26 S53983000 217554 PLUG 4

27 SB4096001 3|a-KRILE#12 CORD HOLDER #12

28 032422003 3|+2<ILED41X20 WOOD SCREW, ROUND 2 M4.1X20
<A TavEam> <Option parts>

29 149796001 1|3 Lk-RAFTVYFx AIR HOSE W/CONNECTOR

BAS-341H/342H-514
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2 B94% / Power supply equipment
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Q. B MmBE{% / Power supply equipment

REF.NO CODE QTY A NAME OF PARTS RM
525567000 1|2a-FHRILF#8 CORD HOLDER #8

2 0A5401006 7+ _H9324X10DB SCREW PAN (S/P WASHER) M4X10

3 149547000 2|3-FAHT CORD HOLDER 4N

4 625010000 4| FA4B2IZUTNK-2N NYLON CLAMP NK-2N

5 SB4260001 N7oToEoBI2 H-POSITION SENSOR ASSY

6 062300816 3|F~3x8 SCREW PAN M3X8

7 SB0102001 T UESWA292342G SAFETY SWITCH PLATE ASSY 342G

8 SA8523001 1| 7ESWA45342G SAFETY SWITCH PLATE 342G

9 SA9865001 NWPUEDRAIYFAR-R SAFETY SWITCH BASE

10 SA9867001 NTUEDRAYF NS SAFETY SWITCH SPRING

11 SA9866001 NWPUEDRAYFLIA- SAFETY SWITCH LEVER

12 SA8524001 1NT7oEoswos SAFETY SWITCH ASSY

13 SA7293001 2[FRHFHUIMIX12 SCREW PAN (S/P W) M3X12

14 SB4155001 (AN BAND

15 0A5401006 2[+F R+ H324X10DB SCREW PAN (S/P WASHER) M4X10

16 149547000 13-4+ 4x CORD HOLDER 4N

17 0A5401006 1[+F~_+934X10DB SCREW PAN (S/P WASHER) M4X10

18 SB4259001 NTASWA—RZ STOP SWITCH HARNESS 311H

19 SA8528001 NARNZAIL /AR - R WIPER SOLENOID HARNESS 342G

20 SA5433001 1\7—RE> GROUND WIRE

21 0A5401006 2[+F R+ H24X10DB SCREW PAN (S/P WASHER) M4X10

22 SA3486001 1|7-A+£2350 GROUND WIRE 350

23 0A5401006 1[+F~_+934X10DB SCREW PAN (S/P WASHER) M4X10

24 SA8532001 2|DCT7UYI= DC-FAN MOTOR ASSY

25 SA8533001 1|DCT7 /-1 A DC-FAN HARNESS

26 0A5403006 8[+FR+H24X30DB SCREW PAN (S/P WASHER) M4X30

27 SB4096001 1|3a-FRLS#12 CORD HOLDER #12

28 0A5401006 1|+F_H-24X10DB SCREW PAN (S/P WASHER) M4X10

29 S00470000 1|3-FARILF-#16 CORD HOLDER 16N

30 0A5401006 1|+F_H-24X10DB SCREW PAN (S/P WASHER) M4X10

31 SB4155001 KIVAWA S BAND

32 SA6366001 1| R7345)L140S SPIRAL TUBE

33 SA8881101 1499 F1-T30X400 QUICK TUBE 30x400

34 218859001 2|/ 3125 M150 BINDER M150

BAS-341H/342H-515
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S.E—42—-

& &/ X1~ JLEA{R / Motor mechanism and LCD panel
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S. E—4—  &&/ N\ IJLEE& / Motor mechanism and LCD panel

REF.NO CODE QTY LES NAME OF PARTS RM
1 SB0752101 1|E—424307/KF™ MOTOR 430 SUPPLY
2 SB6019001 1N1FTRTSIALF NS PROGRAMMER MAIN PCB ASSY
3 SB6313001 117845 5</\—21xX3100 PROGRAMMER HARNESS 3100
4 SB6472001 AL -F—N—2 R MN-KEY HARNESS
5 SB6525001 117059 53F—F /NP3 PROGRAMMER KEY PCB ASSY
7 SB6538001 11 7—RTL—k EARTH PLATE
8 SB6539001 11F-R-F KEYBOARD
9 SB6540001 1Nh-VILF- CURSOR KEY
10 SB6541001 3| Fvax— PUSH KEY
11 SB6542001 1) F7Hh/ -3 REAR COVER ASSY
12 SB6545001 1Y AK4H/8—SD SIDE COVER SD
13 SB6546001 1|4/ KHh/\—USB SIDE COVER USB
14 SB6547001 1[4 F#/8—BCR SIDE COVER BCR
15 SB6551001 1) T7HhiIN—24% REAR COVER CAP
16 SB6552001 1NITREUR REAR STAND
17 085310816 5|/81>KBRA3X8 TAPTITE BIND B M3X8
18 085311016 8|/31 > KBAA3X10 TAPTITE BIND B M3X10
19 SB6657001 11vsardl RUBBER CUSHON
20 SB6554001 1178453539 —FkL PROGRAMMER CRADLE
21 SB6555001 1NIL—RILR) VA4 CRADLE MOUNTING PLATE
22 SB6556001 1(R2o=2 PEN ASSY
23 0B0452006 4[+< I)LESH45X20 WOOD SCREW ROUND M4.5X20
24 004400803 1[+H534 %8 SCREW, FLAT M4x8
26 200190001 2|RTYTIL 10% 20 STAPLE 10%x20
<@ —Mkm (O3 4EL)> <For General export (W/O LOGO)>
6+ SB6532001 11782 kN —9= FRONT COVER ASSY
25+ SB6581001 1R TOTS53TH=2 PANEL PROGRAMMER ASSY
<dig HH — % [\ > <Except General export>
6+ SB6532002 11782k —9= FRONT COVER ASSY
25+ SB6581002 1R TOTS53TH=2 PANEL PROGRAMMER ASSY
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T. B5#=BI{% / Foot switch pedal mechanism
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T. B5#RB84% / Foot switch pedal me